
ミャンマー国 水環境管理及び環境影響評価制度の能力向上プロジェクト 

（水環境管理分野） 
事業完了報告書 

 

 
 

 

 

 

 

 

 

 

 

 

 

添付資料 13: 

 

汚染源報告書 

Pollution Source Survey Report 

 

 
 

 



Japan International Cooperation Agency 

Republic of the Union of Myanmar 
Ministry of Natural Resources and Environmental Conservation 

 

Pollution Source Survey Report 
 

 

 
 

PROJECT FOR CAPACITY DEVELOPMENT IN BASIC WATER 

ENVIRONMENT MANAGEMENT AND EIA SYSTEM IN THE REPUBLIC 

OF THE UNION OF MYANMAR 
 
 
 
 
 
 
 
 
 
 
 
 
 

POLLUTION SOURCE SURVEY REPORT 
 
 
 
 

June 2018 

 
 
 

PREPARED BY: 

ENVIRONMENTAL CONSERVATION DEPARTMENT, MINISTRY OF NATURAL RESOURCES AND 

ENVIRONMENTAL CONSERVATION 

YANGON CITY DEVELOPMENT COMMITTEE 
[...]

- We don’t know how to deal with pollution problem because we don’t 

know any external expert. 
1 2 3 4 5 

- Most industries in the same sector are not meeting the requirements of 

the regulations. 
1 2 3 4 5 

- The cost for controlling pollution is too high compared with the benefit.  1 2 3 4 5 

- We are having difficulty in obtaining funding (e.g., bank loan) to install 

wastewater treatment facility and other pollution control facility. 
1 2 3 4 5 

- We have limited land to install pollution control facility. 1 2 3 4 5 

- Regulatory requirements (e.g., effluent guideline values, other technical 

requirements on pollution control, reporting requirements) are not clear. 
1 2 3 4 5 

- Current environmental regulations are not realistic considering the 

financial, technical and other conditions of my factory. 
1 2 3 4 5 

- Other (please specify: 

 

 

                                                ) 

1 2 3 4 5 

 

(11) Possible Environmental Impacts to Air, Water and Soil because of improper waste 
water and waste management- qualitative assessment 

 

To Soil To Water To Air 

   

   

   

   

 

 

(12) Do you think your products are more environmentally-friendly compared with the 
products of your competitors in Myanmar?   Yes   No  

(If Yes, briefly explain why:        ) 
 

(13) If you have any comments, please describe below: 

(            

            

            

           ) 



ミャンマー国 水環境管理及び環境影響評価制度の能力向上プロジェクト 

（水環境管理分野） 
事業完了報告書 

 

 

 

 

 

 

 

 

 

 

 

 

添付資料 14: 

 

本プロジェクトで作成したワークショップ／セミナー／

国内研修教材及び報告書 

Materials from Seminars and Workshops 

 

 
 



INTRODUCTION
of	

INDUSTRIAL	WASTE	WATER	TRETAMENT	PLANT

Toshiyuki Nishio

KOBELCO ECO-SOLUTIONS CO.,LTD.

2016/11/25

Project for Capacity Development in Basic Water Environment Management

and EIA System in the Republic of the Union of Myanmar

JICA Exert Team

Step for Industrial WWTP design, construction, operation

3

4

4

5

Plan for construction of new 

factory

Estimate 

/Wastewater flow rate (m3/d)

/Concentration of each 

pollutant parameters in 

wastewater

(pH ?,  COD ?mg/l, 

BOD ?mg/l,  T-N ?mg/l, 

T-P ?mg/l etc.)

Regulation for wastewater 

discharge limit of each 

pollutant parameters by 

regulation

(pH ?,  COD <?mg/l, 

BOD <?mg/l,  T-N <?mg/l, 

T-P <?mg/l etc.)
Design Waste Water 

Treatment Plant based on 

wastewater information from 

investor and discharge limit.

/ Treatment Process flow,  

/ Layout,  

/ Investment cost, 

/ Operation cost Prepare Environment Impact 

AssessmentCheck and approval of  

Environment Impact 

Assessment
Construction of factory, WWTP

Inspection of WWTP before 

operation

Inspection of discharge water 

qualities Normal Operation.

Monitor and report analysis 

results of discharge water 

periodically

Test operation, Commissioning

Government, Public sector Investor (Private company) Water treatment company

Check the report and give 

instruction if necessary

a6619
タイプライターテキスト
Appendix 14 - 1: Workshop materials related to wastewater treatment

a6619
タイプライターテキスト



Step for Industrial WWTP design, construction, operation

3

The	important	steps	for	proper	control	of	industrial	wastewater	
treatment	are,

1. Make clear the regulation of wastewater discharge limit.
→by Government

2. Proper estimation of wastewater flow rate and pollutant matters
(COD, BOD, T‐N, T‐P, Heavy metals) in wastewater for design of WWTP.
→by Investor (factory)

3. Proper design of WWTP to treat each pollutant matters.
→by Investor (factory), by Water treatment company

4. Proper operation of WWTP by skillful operators.
→by Investor (factory)

5. Proper check and monitoring, proper instruction.
→by Government

➽ 3.	proper	design	of	WWTP	will	be	introduced	from	next	page.

BASIC PROCESS DESIGN of WWTP

4

WASTEWATER	CONDITIONS	for	WWTP	DESIGN	(For	example)	

First	of	All,	the	most	important	work	for	design	WWTP	is	to	make	clear	and	define	
1.	Wastewater	flow	rate	(m3/day,	m3/hr)	
2.	Inlet	wastewater	qualities																																							
3.	Required	or	target	discharge	water	qualities	



COMBINATION of TREATMENT PROCESS

5

1. PRIMARY TREATMENT
SS, Oil＆grease removal, 

pH adjustment

2. MAIN TREATMENT
COD, BOD, T-N  removal

3. TERTIARY TREATMENT
T-P, COD removal 

Oxic
(Aeration) 

tank

Anaerobic 
Reactor

Equalization tank

pH 
Adjusting 
tank

Discharge

M

DAF

P

Buffer tank 1

M

P

M

Clarifier 2

Sludge storage 
tankCoagulation

/Flocculation 

M

Al2O3

M

NaOH A-Polymer

H2SO4
NaOH

C-polymerScreen

M

Clarifier 1

According	to	design	conditions,	
proper	treatment	processes	are	combined	to	meet	target	discharge	qualities.	

Anoxic 
tank

WASTEWATER SAMPLE for EACH PROCESS

6

Inlet 

wastewater

After DAF After 

Anaerobic 

Reactor

After Oxic

(Aeration) 

Tank

Treated 

water



77

1. PRIMARY TREATMENT
Screen

Function:		
Remove	big	solid,	garbage	which	cause	troubles	in	later	process,	
such	as	clogging	in	pump,	accumulation	on	the	bottom	of	tanks.

The gap 

between 

steel bars 

is around 

1-2mm

8

1. PRIMARY TREATMENT
– Equalization Tank

Function:		
1.	Receive	and	store	wastewater	from	factory
2.	Equalize	wastewater	qualities	for	stable	operation	of	WWTS

3.	Store	and	buffer	peak	flow	rate	of	wastewater	from	factory

COD (mg/l)

Time

COD (mg/l)

Time

Q (m3/hr)

from factory

Time

Q(m3/hr)

to next process

Time

PB

Wastewater from factory

Next Process



9999

1. PRIMARY TREATMENT
pH Adjustment Tank,  DAF

Function:		
1.	Neutralize	pH	(around	6.5	– 7.5)	by	acid	and/or	alkaline	chemicals
2.	Coagulation	of		SS		and	Oil＆grease	by	coagulant	chemical	
in	pH	Adjusting	tank,		
and	then	removal	of	SS	by	flotation	with	small	air	babbles	in	DAF.

pH Adjusting 
tank

M

H2SO4

NaOH
C-Polymer

DAF
(Dissolved Air 

Flotation)

10

2. Main Treatment
Anaerobic Reactor -1

1.	Function:		
Remove	COD,	BOD	at	high	removal	speed	by	anaerobic	bacteria.

Anaerobic	biological	treatment	is	suitable	for	high	COD	
(>2,000mg/l)	wastewater	treatment.

Wastewater

Anaerobic 

bacteria

Bio (methane)  gas



11

2. Main Treatment
Anaerobic Reactor -2

200m

2.		Mechanism	of	Anaerobic	biological	treatment		

‐ Special	pellet‐shaped	bacterial	sludge	is	used	for	Anaerobic	Reactor.
‐ The	sludge	is	filled	in	reactor	and	contact	with	up‐flow	wastewater.
‐ COD	in	wastewater	is	decomposed	into	methane	gas	(CH4),	CO2,	and
H2O.	
“COD”		→ CH4 +	CO2 +	H2O	+”bacteria”

2. Main Treatment
Anaerobic Reactor -3

3.		Advantage		of	Anaerobic	Biological	Treatment			
(compared	with	Aerobic	biological	treatment	(Aeration	Tank))

1)	Tank	volume	can	be	smaller	(10	‐20%	)	
owing	to	high	removal	speed.																																					➽ Lower	investment	cost

2)	Electrical	consumption	can	be	lower	
because	aeration	blower	is	not	necessary.												➽ Lower	operation	cost

3)	Excess	generated	sludge	can	be	reduced	(10%)	➽ Lower	operation	cost

4)	Generated	bio‐gas	(CH4)	can	be	recovered	as	fuel	of	boiler	in	factory.
➽ Saving	fuel



13

2. Main Treatment
Oxic (Aeration) Tank -1

Oxic (Aeration)	Tank	is	the	most	common	and	conventional	
process	for	COD,	BOD	removal.	(=	Activated	Sludge	Process)	

1.	Function:		
Remove	BOD	up	to	discharge	limit	by	aerobic	bacteria.	

Aeration Tank

M

Clarifier 1

B

14

2. Main Treatment
Oxic (Aeration) Tank -2

Oxic (Aeration) 
tank

M

Clarifier 1

B

2. Mechanism	of	Aeration	Tank	treatment		

‐ Activated	bacterial	sludge	is	used	for	Aeration	Tank	treatment.
‐Wastewater	and	sludge	are	mixed	together	by	air	mixing	and	oxygen
is	fed	by	air	blower.
‐ BOD	in	wastewater	is	decomposed	into	CO2 and	H2O.	
“BOD”		+	O2→	CO2 +	H2O	+	“bacteria”

‐ After	treatment,	water	and	sludge	move	to	clarifier	and	water	is		
separated	from	sludge.

‐ Sludge	(Bacteria)		is	returned	to	Aeration	Tank	from	bottom	of	clarifier.		



15

2. Main Treatment
Oxic (Aeration) Tank -3

<For reference>
MBBR Process
‐MBBR (Mixed Bed Bio‐Reactor) is one of advanced Aerobic Reactor.
‐ Plastic media is filled in Aeration Tank.
‐ Aerobic bacteria attach to media through operation.
‐ The BOD removal speed is about 2 times faster than conventional
Aeration Tank.

‐ Bacterial sludge is kept on the surface of media so that sludge return
from clarifier is not necessary.

2. Main Treatment

16

Anoxic – Oxic Tank -1

In	case	nitrogen	is	high	in	wastewater,		
Anoxic	– Oxic Tank	is	applied	for	BOD	and	nitrogen	(T‐
N)	removal	biologically.

Oxic (Aeration) 
tank

M

Clarifier 1Anoxic tank

1.	Function:		
‐ Remove	BOD	up	to	discharge	limit	by	aerobic	bacteria.	
‐ Remove	nitrogen	by	nitrification	bacteria	and	de‐ nitrification	bacteria.



2. Main Treatment

17

M

Clarifier 1Anoxic tank

2. Mechanism	of	Aeration	Tank	treatment		
‐ Activated	bacterial	sludge	is	used	for	Anoix – Oxic tank	treatment.
‐ In	Oxic tank,	

BOD	is	decomposed	into	CO2 and	H2O
“BOD”		+	O2→	CO2 +	H2O	+	“bacteria”
and	organic	nitrogen	and	ammonia	are	oxidized	into	nitrate	(NO3‐)
NH3+2O2→H+ +	NO3‐ +	H2O	+	“bacteria”

‐ In	Anoxic	tank,
Nitrate	(NO3‐)	is	converted	into	nitrogen	gas	(N2)	and	removed	from
wastewater	.
NO3‐ +	“BOD”	→	N2↑	+	CO2 +	H2O	+	“bacteria”

Anoxic – Oxic Tank -2

Oxic (Aeration) 
tank

18

TERTIARY TREATMENT

1. Coagulation/flocculation + Clarifier (Phosphorous Removal )
‐ In case Phosphorous is high in wastewater, phosphorous need to be removed
by aluminum or ferric chemicals in Coagulation/Flocculation + Clarifier
Al3+ + PO43‐ → AlPO4↓

If	treated	water	qualities	can	not	meet	discharge	limit		after	
Main	Treatment,	Tertiary	treatment	is	necessary.

M

Clarifier 2

Discharge Sludge 
Coagulation
/Flocculation 

M

Al2O3

M

NaOH A-Polymer



TERTIARY TREATMENT

19

2. Sand filter (Suspended Solid Removal )
‐ SS is captured by sand and lower outlet SS (< 10mg/l) is obtained.
‐Water come into Sand filter from top of the tank and penetrate through sand.
‐ Treated water goes out from bottom of Sand Filter.
‐ periodical backwash is necessary to washout captured SS.

Sand

20

TERTIARY TREATMENT

3. Activated Carbon Filter (COD, Color Removal)
‐ In case COD, Color remains which is difficult to be removed
by biological treatment, Activated Carbon Filter is used.

‐ COD, Color is adsorbed by activated carbon.
‐Water come into the filter from top of the tank and penetrate through Carbon.
‐ Treated water goes out from bottom of activated carbon filter.
‐ Periodical backwash is necessary to washout captured SS.



21

TREATMENT PRECSS for EACH INDUSTRY 

EXAMPLE of CENTRAL WWTP in INDUSTRIAL ZONE

Concept	of	wastewater	treatment	in	Industrial	zone
1.		“Factory	effluent	limit”	is	defined	by	management	of	industrial	zone.
2.		If	some	pollutants	from	factory	are	over	“Factory	effluent	limit”,	
each	factory	needs	to	have	his	own	WWTP	to	treat	them.	

3.		Central	WWTP	have	function	to	treat	common	and	major	pollutants	like	
pH,	COD,	BOD,	SS,	Ammonia,	T‐N,	T‐P,	Coliform	up	to	discharge	limit
to	environment.

4.		Other	pollutants	like	Heavy	metals,	Cyanide,	Fluoride	need	to	be	treated	by	each
factory	up	to	discharge	limit	to	environment,	
because	these	pollutants	are	not	common	for	all	factories	and	special	
treatment	process	is	necessary.

22

Factory A

Factory B

Factory C

Factory D

Central 

WWTP

River
WWTP

WWTP

Industrial zone



23

EXAMPLE of CENTRAL WWTP in INDUSTRIAL ZONE

Process	flow	for	Central	WWTP	in	Industrial	zone

Equalization
tank

pH 
Adjusting 
tank

Discharge

M

P

Sedimentation 
Tank

M

Disinfection
Tank

H2SO4
NaOH
Al2O3

Screen

Oxic
(Aeration) 

tank

M

Clarifier 1Anoxic 
tank

NaOCl

WW From 
Factories

24

Photos for some WWTP
WWTP		1

WWTP	of	SEWAGE
Capacity:	4,600CMD



25

Photos for some WWTP

WWTP	for	BEER	FACTRY
Capacity:	1,800CMD

WWTP	2

26

WWTP	for	SUGAR	FACRORY
Capacity:	32	CMD

Photos for some WWTP
WWTP	3



27

Photos for some WWTP
WWTP	4

WWTP	for	PAPER	FACTORY
Capacity:	8,500	CMD



Ideas for Improvement 
of 

Industrial Zone Waste Water Treatment Plant

Toshiyuki Nishio

KOBELCO ECO-SOLUTIONS CO.,LTD.

2017/ 1/10

Project for Capacity Development in Basic Water Environment Management

and EIA System in the Republic of the Union of Myanmar

JICA Expert Team

1.  There are many existing small factories in IZ.

The amount of water use is less than 50m3/day (50,000Liter/day)

at most of these factories, which means the amount of waste water is same 

or less that 50m3/day.

50 m3/day is generally very small scale for WWTP.

2

1.Current Situation -1 

70 important factories  in Hlaing Thar Ya IZ, Shwe Lin Pan IZ 
and Pyi Thar IZ  in Hlaing River Basin, Yangon city



2.   78% of factories in previous Figure 2.14 have its own WWTP according 

to the answer to questionnaire made by JET, YCDC.

However, most of these WWTP seem to be insufficient to meet the qualities

required in emission guidelines. 

3

1.Current Situation -2 

Treatment water by WWTP in some factories

4

1.Current Situation -3 

3.   Polluted waste water is discharged to open trench, open creek 

at outside of factories.

In the trench and creek, the polluted waste water causes anaerobic condition

and generates back sludge, bad smell  (H2S gas).

Trench, Creek at outside of factories.



5

2.Idea to improve Waste Water Treatment -1 

Each of factories has WWTP (Small Scale) which can treat waste water up to 

emission guidelines.

Factory A

Factory B

Factory C

Factory D

River
WWTP

WWTP

Industrial zone

Factory E

Factory F

Factory G

Factory H

WWTP

WWTP

WWTP

WWTP

WWTP

WWTP

Advantage

1) Connection ww pipe is not 

necessary. (utilize existing 

trench, creek)

2) WWTP can be designed one by 

one optimally for one specific 

kind of industry. .

Disadvantage

1) Each WWTP is small so that the 

construction is costly compared 

with big-scale WWTP.

2) Each factory need to do 

operation and maintenance of 

WWTP properly.

Trench, 
creek

Trench, 
creek

Trench, 
creek

CASE 1

6

2.Idea to improve Waste Water Treatment -2 

CASE2: 

Several neighbor factories combine their waste water together and treat ww in one 

common WWTP (Middle Scale). 
Advantage

1) Connection ww pipe is not so 

long.

2) Each factory doesn’t need to do 

operation and maintenance of 

WWTP by himself.( paying 

treatment fee)

Disadvantage

1) Area for WWTP is required near 

factories.

2) WWTP cannot be designed one 

by one optimally because 

various kind of industry’s ww are 

mixed together at inlet of WWTP.

Factory A

Factory B

Factory C

Factory D

River
WWTP

Industrial zone

Factory E

Factory F

Factory G

Factory H

WWTP

WWTP

Pipeline

Pipeline

Pipeline

CASE 2



7

2.Idea to improve Waste Water Treatment -3 

CASE3: 

Collect waste water from same kind of industry’s factories and treat it  by specific 

WWTP (Middle Scale)
Advantage

1) WWTP can be designed

optimally for one specific kind 

of industry. 

2) Each factory doesn’t need to do 

operation and maintenance of 

WWTP by himself.( paying 

treatment fee)

Disadvantage

1) Connection ww pipe is very long 

and very complicated.

Factory A

Factory B

Factory C

Factory D

River

WWTP

Industrial zone

Factory E

Factory F

Factory G

Factory H

WWTP

WWTP

Pipeline

Pipeline

Pipeline

CASE 3

8

2.Idea to improve Waste Water Treatment -4 

CASE4: 

Waste water from all factories come to one central WWTP (Large Scale) for IZ. 

Advantage

1) Each factory doesn’t need to do 

operation and maintenance of 

WWTP by himself.( paying 

treatment fee)

Disadvantage

1) Large area for WWTP is required 

inside of IZ.

2) WWTP cannot be designed one 

by one optimally because 

various kind of industry’s ww are 

mixed together at inlet of WWTP.

3) Connection ww pipe is long.

Factory A

Factory B

Factory C

Factory D

River

Industrial zone

Factory E

Factory F

Factory G

Factory H

WWTP

Pipeline

Pipeline

CASE 4



9

3.Summary of some ideas-1

Construction cost and operation fee for WWTP 
Bigger capacity Lower construction unit cost

One specific industry Treatment process can be optimum 

Lower investment and operation fee (Unit fee/m3ww)